PF-41/43 Feeder Body

o
n.
=
=1
[
=]
[=]

22



Parts List: PF-41/43 Feeder Body

Index No.

Part No.

2192190
2192191
6289074
6289211
6289212

6288938A................
6289125A................
JPF3-041A ..............

6288750
6288764
6289118
6288959
6288749
6289129
6289130
6289121
6288949
6288944
6289122
6289123

6288751A................

6289131

62891206A................

6289133
6289134
6289109
6289136
6288980
6288979
6288955
6288954
6288975
6289092
6288958
6289093
6289097
6289127
6289128
6289201
6289197
6288965
6288969
6289146
6289096
6289140
6289198

33-6004-

6289145
6289144
6289205
6289204
6289202
6289203
6289061
6289142
6289058
6289057

00-2..........

Description Size Qty

PF-43 Feeder Body (3Ph, 230V, 4 Speed) .......cccovviiiiiiiieiiiieiieeeeeeiees
PF-41 Feeder Body (1Ph, 230V, 4 speed) .......c.coviiiiiiiieiiiiiieeieieeeeeaine

1] (== ET= 3N U o 1
Grease Fitting........ooo i 4
Roller HUD SPIiNG ......ooeeieie e 4
1 o = P 4
Sprocket Shaft........oo 3
(072 1T 0o 1= 4
Socket Head Cap Screw .........ccoevvevveviviineeninnnnn. M8 x 1.25P x 40Lg...... 8
Star Washer........coovvveiiiiiiii e M8 .o, 16
Rollers —set of 4 only.........cccovoiviiiiiiiiiiiiieeeenn, @120 x 60mm............. 1
Roller (individual)............ccooviiiiiiiiiieees @120 x 60mm............. 4
Socket Head Cap SCrew .......ccocevevviviieviineennnn, M8 x20.......ceevvnnennn. 8
Grease NIPPIE ..o 4
Shaft . 4
ROlEr SUPPOITEN ... 4
Chain Kit ..o 26S...i, 4
SPrOCKE! ... 4
Star Washer ..., MG 8
Cap SCreW ... M6 x 1.0P x 16Lg........ 8
Sprocket Case (PF-31/33/41/43)......cccoueuiiieiiiiieeeiee e 4
Lock Washer .......co.uiviiiiiiiice e MIA2 4
Sprocket Shaft........ccoooiiii 1
Frame ......ooooiii 4SP 1Ph ..o, 1
Frame ..o 4SP 3Ph ... 1
2 Tt Q00 Y= 1
Set SCrew ... M6 x 1.0P x 10Lg........ 4
L0 1 I 0 o TSP 1
O 33T TSP 1
SNAP RiNG .oovviiiii e @26mMm.......ocoeuiennn.. 4
Chain ... 40S....ci i 2
Chain ... B2S...i 1
SProCKEL W/KEY .....uiiiii e 2
SNaP RiNG ..cooeiiiiiiiieee e B15MM .. 4
SProCket WIKEY .......iiiiiii e 2
7= T P 210 ) 1
Lock Washer ..........coveviiiiiiiiiiieec e, M12. e, 1
NUL L M12x1.75...cccccune. 1
BUSNING ... 1
Y- | 1
Bearing .....oooeuuiei #6203 ..., 1
Ol SEAI ... e 1
CaP SCIEW ... M5 x 0.8P x 16Lg........ 4
LY | 25T 1
KNOb ASSEMDIY ... 2
T M12. i, 1
Spring Washer..........ccccccooiiiiiiiiiiee, MI12 .., 1
1070 1Y U 1
O N 15T P 1
BUSHING ... 1
LY | 17T e, 1
LY | K1 1
LY | K I 1
LY | 34T e 1
R T | 1 PP 1
L7 11 (] I P 1
(7= T P {0 ) [ 1



6289056
6289135
6289153
6289070
6289071
6289149
6289150
6288763
6289154
6289067
6289148
6289147
6289152
6288755
6288756
6288757
6288758
6288759
6288760
6288761
6288762

BUSHING....iiiiiiiiei e 20D x 17D x (10+2).....1
BUSHING.. oot 29D x 23D x (9+3) ...... 1
Gear Lever Shaft .........ovviiii e 1
2 7= 1 S 1
ST o] oo PSP 1
TranSMISSION LEVET .....ieiiie et 1
Star Washer ... 1
Cap SCreW ... M5 x 0.8P x 12Lg........ 1
CaP SCIEW ...t M5 x 0.8P x 10Lg........ 2
O RING -ttt e e 1
LOCK PiN...iiiiice e @4 x20mm ................ 1
GRAI LBVET ...ttt 1
MO RING ..ttt e 1
SNAP RiNG .ooveiiiiii e B20Mm......ccoeeeeeennnnnn. 4
HEX SCreW ..oocvviiiiiiie e M12 x1.75P x 75Lg....4
KBY e 6x6x18mm............. 1
Worm Gear Shaft..... ... 1
SNAP RiNG coovviiiiii B22Mmm.......ccoeeeevennnnnn. 1
O R {1 o USSP 1
L0 o PPN 1
CaP SCIEW ...vveiiii et M5 x 0.8P x 12Lg........ 2

24



Parts List: Motor Assembly for PF-31/33 and PF-41/43

Index No. Part No.

Tons 6289098
2 6289207
3 6289086
4o 6289085
5 6289115
6o 6289087

To 6289099
................ 6288988
2 6289207
K ST 6289086
4o, 6289085
5 6289003
6o 6289002

3
%
A0

50
00%%
i
A
B
e
o

B

SINGLE PHASE

<><><§><>§,%>g<> =

CAPACITOR .

Description Size Qty
.................. MOtOr...oveiiiieeeee e 1HP, 1Ph, 115V, 60Hz.............1
.................. RO R o T ORI
.................. SCrEW c.eeiiiiiieeie e M8 x 1.25P x 20Lg..................4
.................. LOCK WaSher ..o 4
.................. Control SWItCh ....ovni e ]
.................. (07T o1 1o (o] (N PRSPPI |

THREE PHASE

Description Size Qty
.................. MOLOr . 1HP, 3Ph, 460V, 60Hz............1
.................. MOtOr .. 1HP, 3Ph, 230V, 60Hz............1
.................. MO RING ..t enn ]
.................. SCrew ....ooevvvviviveiiiiieveiiiieeveieneeeee. M8 X 1.25P x 20Lg..................4
.................. LOCK WaSher .......coviiiiiiiiie e 4
.................. Control SWItCh .....ovni e ]
.................. L7 o= o7 (o] Y



Feeder Mounting Assembly for PF-31/33 and PF-41/43

26



Parts List: Feeder Mounting Assembly for PF-31/33 and PF-41/43

Index No.

Part No.

6289113
6289179
6288903
6289178
6289177
6289210
6289200
6289188
6289163
6289164
6288923
6289219
6289174
6289173
6289222
6289220
6289161
6289162
6289181
6288930
6289183
6289180
6288912
6288913
6289166
6288926
6288927
6289176
6289221

6289175A................

6289222
6289182
6289168
6289169
6289170
6288887

TS-1492051 ............
TS-2361121 ............

Description Size Qty
Complete Mounting Base ASSEMDIY .........ccoovviiiiiiiiiieiii e
Handle Assembly...........cocoiiiiiiiiiiis MI12 X175 3
Flat Washer...........ccoiiiiiiiii e 12X25. i, 3
STUA e M12 x 70mm .............. 3
ColUMN BASE....cuei e 1
NUL L M8 x1.25.....ccccevnn. 1
Spring Washer..........ccooiviiiiiiiiii MB..ooiieieeieeeee 1
Set SCrew ... M8 x 1.25P x 20Lg...... 1
= o 1
CaP SCIEW ....uiiiiiieiee e M5 x 0.8P x 10Lg........ 4
OVer AMM e 720MM . 1
Vertical Column ..o 560mMm ... 1
St SCreW .ovvniiiie e M8 x 1.25P x 12Lg...... 3
COolUMN CAP .. 1
THRrust Washer...... oo e 2
Elevating SCreW........couuiiiii e 1
Elevating KEY ......couuiiiiii e 1
Cap SCIEW ....eiiiiii e M5 x 0.8P x 16Lg........ 1
L@ 1Y =Y N4 o T O o] o 1
Spring Washer...........ccooiiiiiii MA0 . 2
BOIt .. M10 x 1.5P x 50Lg...... 2
Elevating Bracket....... ... 1
Pinion ... M8 x 1.25P x 12Lg...... 3
Handwheel ... 1
LOCK PiN...ceie e BX36.ciiiiiiiiiiii, 1
Handle ASSEMDIY ... .o e 2
LOCK PiN...cei e BX22. i, 2
Wheel Handle...........ccoooooiiiiii e, M10X1.5. i, 1
PiN. e 6 X336 1
Elevating Handle ... 1
THrUSt Washer.......coee e e e e 1
LOCK Stud.....cceiieiiiiiei e M16 x1.5.......oinne. 2
SWIVEI CONE ... 1
1Y/ o] o] g 04 F= T o T 1
BOI .. M8 x 1.25P x 50Lg...... 1
Locking Handle.............o o 1
Hex Cap Screw (not shown) ..........ccccoevevveienenn. M12 X50......ccevevennnnn. 4
Spring Washer (not shown) ..........cc.ocoviiiiininnnnn. M12 ., 4

27



Electrical Connections — 3 Phase only

R S T
0O 0O O O
=
GROUND
Y
[~ Rz NN @l [
Red(4) 2 1|£|/# i |
o SR o, .6
Red (6) Me s 7 8]
_ O [ we @u [
White (1) N Mo o] e 12
White (2)  ~ b X[e Yo (e
e} 14 13 15 167]
Red (5) 2P . =
| White (3) ) L%\;lw 178 “l19 207
T [l N . v
-@lzz 21 ‘ ) J> @23 24@

THEGOLDSTANIDARID

WALTER MEIER (Manufacturing) Inc.

427 New Sanford Road
LaVergne, Tennessee 37086
Phone: 800-274-6848

www.powermatic.com
www.waltermeier.com





